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Certificate of Analysis
Date:Mar. 10. 2018

Product Name /%43 JRCure DETX
Batch No.7# 5 20180310
Quantity #7& 100KG
Test Item Requirement Test Result
1. Appearance (St - Paley%;!l%t%;zfstal Pass
2. Assay (44D : >99% 99.68%
3. Melting Point (#8547 - 71.0~75.0TC 725~735TC
4. Loss on Drying (FLEKE) : <0.2% 0.1%
5. Ash (&#4) : <0.1% 0.02%
6.Color () : <240 Hazen 210 /5,
CONCLUSION: QUALIFIED |
INSPECTOR: Yanlin Zhang cH'tCk:_;éé'}ﬁ Zhanig ",
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